SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5867.24 52.31 -35.89 88.2 38.5 35.13 12.65 | 33.97 200 336 P H
5925 43.17 -25.03 68.2 29.19 35.2 12.76 33.98 200 336 A H
* 5985 104.55 - - 90.48 35.2 12.87 34 200 336 P H
802.11ax * 5985 95.43 - - 81.36 35.2 12.87 34 200 336 A H
HES0 H
Partial H
484/65 5906.92 52.2 -36 88.2 38.25 35.2 12.73 | 33.98 100 325 P \%
CH 07 5919.24 42,84 |-25.36 68.2 28.87 35.2 12,75 | 3398 | 100 | 325 | A | V
5985MHz | « 5985 98.68 - - 8461 | 352 | 1287 | 34 100 | 325 | P | V
* 5985 91.03 - - 76.96 35.2 12.87 34 100 325 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :Cl-190f39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5913 58.82 -29.38 88.2 44.86 35.2 12.74 | 33.98 | 240 | 336 P H
5921.32 50.17 -18.03 68.2 36.2 35.2 12.75 33.98 240 336 A H
* 6025 102.45 - - 88.32 35.25 12.88 34 240 | 336 P H
* 6025 95.19 - - 81.06 35.25 12.88 34 240 | 336 A | H
802.11ax H
HE160 Full H
CH 15 5896.68 57.53 | -30.67 88.2 43.6 35.19 12,71 | 33.97 | 100 | 324 P |V
6025MHz 5898.92 46.75 | -21.45 68.2 32.81 35.2 12,71 | 3397 | 100 | 324 | A | V
* 6025 97.6 - - 83.47 35.25 12.88 34 100 | 324 P |V
* 6025 89.82 - - 75.69 35.25 12.88 34 100 | 324 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl-200f39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12050 45.22 -28.78 74 43.21 38.9 19.7 56.59 - - P H
18075 35.01 -38.99 74 50.71 37.7 6.21 59.61 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 45.12 -28.88 74 43.11 38.9 19.7 56.59 - - P \%
6025MHz 18075 36.03 | -37.97 74 51.73 37.7 6.21 | 59.61 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :Cl-210f39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 46.69 -27.31 74 44.37 39.07 19.9 56.65 - - P H
18555 35.65 -38.35 74 51.41 37.49 6.47 59.72 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 45.43 -28.57 74 43.11 39.07 19.9 56.65 - - P \%
6185MHz 18555 36.33 | -37.67 74 52.09 | 37.49 6.47 | 59.72 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : Cl-220f39

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
12690 47.18 -26.82 74 44.78 39.29 20.08 56.97 - - P H
19035 36.39 -37.61 74 51.5 38.07 6.72 59.9 - - P
802.11ax
HE160 Full
CH79 12690 46.45 -27.55 74 44.05 39.29 20.08 56.97 - - P
6345MHz 19035 36.59 | -37.41 74 51.7 38.07 6.72 59.9 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-3456 Page Number : Cl-230f39

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5887.4 62.92 -25.28 88.2 49.03 35.17 12.69 | 33.97 236 336 P H
5903.08 54.66 -13.54 68.2 40.71 35.2 12.72 33.97 236 336 A H
* 6025 104.14 - - 90.01 35.25 12.88 34 236 336 P H
802.11ax | * 6025 95.33 - - 812 | 3525 | 1288 | 34 | 236 | 336 | A | H
HE160 H
Partial H
996/67 5903.4 60.46 -27.74 88.2 46.51 35.2 12.72 33.97 102 324 P \%
CH 15 5896.68 50.81 | -17.39 68.2 36.88 | 3519 | 1271 | 3397 | 102 | 324 | A | V
6025MHz | « 6025 97.42 - - 83.29 | 3525 | 12.88 | 34 102 | 324 | P | V
* 6025 90.17 - - 76.04 35.25 12.88 34 102 324 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Cl-240f39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13070 46.42 -41.78 88.2 44,51 39.13 20.32 | 57.54 - - P H
19605 3542 |-38.58 74 50.46 37.83 7.03 59.9 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 46.93 -41.27 88.2 45.02 39.13 20.32 | 57.54 - - P \%
6535MHz
19605 36 -38 74 51.04 37.83 7.03 59.9 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : Cl-250f39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
13390 45.74 -28.26 74 44.07 39.01 20.59 | 57.93 - - P H
20085 36.45 -37.55 74 51.54 37.57 7.26 59.92 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 47.13 -26.87 74 45.46 39.01 20.59 | 57.93 - - P \%
6695MHz
20085 36.14 |-37.86 74 51.23 37.57 7.26 59.92 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : Cl-260f39

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13750 46.18 -42.02 88.2 44.33 38.75 20.88 | 57.78 - - P H
20625 36.14 -37.86 74 51.18 37.6 7.39 60.03 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 185
13750 46.15 -42.05 88.2 44.3 38.75 20.88 | 57.78 - - P \%
6875MHz
20625 36.54 -37.46 74 51.58 37.6 7.39 60.03 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number 1 Cl1-270f39

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13070 46.17 -42.03 88.2 44.26 39.13 20.32 57.54 - - P H
19605 36.15 -37.85 74 51.19 37.83 7.03 59.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 46.9 -41.3 88.2 44.99 39.13 20.32 57.54 - - P \%
6535MHz 19605 35.31 | -38.69 74 50.35 | 37.83 7.03 59.9 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : Cl1-280f39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13390 46.02 -27.98 74 44.35 39.01 20.59 57.93 - - P H
20085 35.62 |-38.38 74 50.71 37.57 7.26 59.92 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 45.67 -28.33 74 44 39.01 20.59 57.93 - - P \%
6695MHz 20085 36.08 | -37.92 74 51.17 | 37.57 7.26 | 59.92 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :Cl-290f39

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13750 45.77 -42.43 88.2 43.92 38.75 20.88 57.78 - - P H
20625 35.19 -38.81 74 50.23 37.6 7.39 60.03 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 185 13750 46.09 -42.11 88.2 44.24 38.75 20.88 57.78 - - P \%
6875MHz 20625 3555 | -38.45 74 50.59 37.6 7.39 | 60.03 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : C1-300f39

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13130 48.44 -39.76 88.2 46.62 39.07 20.37 57.62 - - P H
19695 36.24 | -37.76 74 51.13 37.93 7.08 59.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 46.28 -41.92 88.2 44.46 39.07 20.37 57.62 - - P \%
6565MHz 19695 35.5 -38.5 74 50.39 | 37.93 7.08 59.9 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :Cl1-310f39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 45.88 -28.12 74 44.18 39.03 20.57 57.9 - - P H
20046 35.55 -38.45 74 50.76 37.45 7.25 59.91 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 45.54 -28.46 74 43.84 39.03 20.57 57.9 - - P \%
6685MHz 20055 35.47 | -38.53 74 50.65 | 37.48 7.25 | 59.91 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :Cl1-320f39

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13770 45.86 -42.34 88.2 43.98 38.73 20.9 57.75 - - P H
20655 35.72 -38.28 74 50.73 37.62 7.4 60.03 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 187 13770 46.03 -42.17 88.2 44.15 38.73 20.9 57.75 - - P \%
6885MHz 20655 3554 | -38.46 74 50.55 | 37.62 7.4 60.03 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number : Cl1-330f39

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 46.03 -27.97 74 44.28 39.05 20.46 57.76 - - P H
19875 36.77 -37.23 74 51.85 37.65 7.17 59.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 135 13250 45.76 -28.24 74 44.01 39.05 20.46 57.76 - - P \%
6625MHz 19875 36.77 | -37.23 74 51.85 | 37.65 7.17 59.9 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : Cl-340f39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 47.03 -41.17 88.2 45.39 38.99 20.6 57.95 - - P H
20115 36.07 -37.93 74 51.05 37.67 7.27 59.92 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 151 13410 45.95 -42.25 88.2 44.31 38.99 20.6 57.95 - - P \%
6705MHz 20115 36.19 | -37.81 74 51.17 | 37.67 7.27 | 59.92 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : Cl1-350f39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13730 46.18 -42.02 88.2 44.35 38.77 20.86 57.8 - - P H
20595 35.74 -38.26 74 50.8 37.58 7.38 60.02 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 183 13730 46.95 -41.25 88.2 45.12 38.77 20.86 57.8 - - P \%
6865MHz 20595 36.07 |-37.93 74 51.13 | 37.58 7.38 | 60.02 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-360f39




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13330 45.89 -28.11 74 44.14 39.07 20.54 57.86 - - P H
19995 35.83 -38.17 74 51.18 37.31 7.24 59.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 46.18 -27.82 74 44.43 39.07 20.54 57.86 - - P \%
6665MHz 19995 36.33 | -37.67 74 51.68 | 37.31 7.24 59.9 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number : Cl1-370f39

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13650 46.07 -42.13 88.2 44.41 38.75 20.8 57.89 - - P H
20475 35.96 -38.04 74 51.04 37.56 7.35 59.99 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 175 13650 45.73 -42.47 88.2 44.07 38.75 20.8 57.89 - - P \%
6825MHz 20475 36.51 | -37.49 74 5159 | 37.56 7.35 | 59.99 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-380f39




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Emission below 1GHz

WIFI 802.11ax HE160 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 30.65 -9.35 40 35.57 24.11 1.05 30.08 - - P H
43.23 25.02 -14.98 40 35.85 17.85 1.28 29.96 - - P H
136.11 28.98 |-14.52 43.5 39.38 17.5 2.06 29.96 - - P H
491.8 3229 |-13.71 46 34.84 23.64 3.76 29.95 - - P H
867.7 32.53 -13.47 46 27.53 28.97 5.22 29.19 - - P H
958.7 33.7 -12.3 46 26.32 30.63 5.54 28.79 - - P H
H
H
H
H
H

802.11ax
H

HE160 Full
L 30 32.08 -7.92 40 37 24.11 1.05 30.08 - - P \%
45.93 22.82 -17.18 40 35.09 16.4 1.33 30 - - P \Y,
101.82 27.13 -16.37 43.5 39.14 16.28 1.72 30.01 - - P \%
780.2 30.91 -15.09 46 27.81 27.83 491 29.64 - - P \%
861.4 32.02 -13.98 46 27.12 28.95 5.18 29.23 - - P \Y,
944 34.24 -11.76 46 27.64 29.95 55 28.85 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-390f39




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Temperature : 18.5~22.4°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 66.7~69.1%
Band 6 - 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12870 51.72 -36.48 88.2 33.49 39.84 2112 | 42.73 - - P H
19305 36.58 -37.42 74 37.69 38.18 15.89 | 55.18 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 97
12870 51.95 -36.25 88.2 33.72 39.84 2112 | 42.73 - - P \Y
6435MHz
19305 37.61 -36.39 74 38.72 38.18 15.89 | 55.18 - - P \Y
\Y
\Y
\Y
\Y
\%
\%
\Y
\%
\Y
\%
TEL : 886-3-327-3456 Page Number :C2-10f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12950 52.91 -35.29 88.2 34.55 39.85 21.2 42.69 - - P H
19425 37.55 -36.45 74 38.54 38.13 16.01 | 55.13 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 105
12950 51.47 -36.73 88.2 33.11 39.85 21.2 42.69 - - P \%
6475MHz
19425 38.08 |-35.92 74 39.07 38.13 16.01 | 55.13 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :C2-20f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13030 52.46 -35.74 88.2 34.07 39.77 21.3 42.68 - - P H
19545 36.98 -37.02 74 37.88 38.05 16.13 | 55.08 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 113
13030 52.63 -35.57 88.2 34.24 39.77 21.3 42.68 - - P \%
6515MHz
19545 37.69 -36.31 74 38.59 38.05 16.13 | 55.08 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C2-30f34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 6 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
12870 52.61 -35.59 88.2 34.38 39.84 21.12 | 42.73 - - P H
19305 37.63 -36.37 74 38.74 38.18 15.89 55.18 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 97 12870 52.1 -36.1 88.2 33.87 39.84 2112 | 42.73 - - P \%
6435MHz 19305 36.81 | -37.19 74 37.92 | 3818 | 15.89 | 55.18 - - P |V
\%
\%
Vv
\%
Vv
\%
Vv
\%
\%
\%
TEL : 886-3-327-3456 Page Number :C2-40f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12950 52.26 -35.94 88.2 33.9 39.85 21.2 42.69 - - P H
19425 37.74 -36.26 74 38.73 38.13 16.01 55.13 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 105 12950 51.99 -36.21 88.2 33.63 39.85 21.2 42.69 - - P \%
6475MHz 19425 38.65 | -35.35 74 39.64 | 3813 | 16.01 | 55.13 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :C2-50f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13030 52.01 -36.19 88.2 33.62 39.77 21.3 42.68 - - P H
19545 38.34 -35.66 74 39.24 38.05 16.13 | 55.08 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 113 13030 52.18 -36.02 88.2 33.79 39.77 213 42.68 - - P \%
6515MHz 19545 36.89 |-37.11 74 37.79 | 38.05 | 16.13 | 55.08 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C2-60f34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) [(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
19335 36.7 -37.3 74 37.79 38.17 15.91 55.17 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HEA40 Full H
CH 99 19335 36.93 |-37.07 74 38.02 38.17 1591 | 55.17 - - P |V
6445MHz \Y;
\%
\%
\Y,
\%
\Y,
\Y
\Y,
\%
\Y
\%
TEL : 886-3-327-3456 Page Number :C2-70f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
19455 36.32 -37.68 74 37.28 38.12 16.04 55.12 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HEA40 Full H
CH 107 19455 37.28 -36.72 74 38.24 38.12 16.04 55.12 - - P \%
6485MHz \4
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\Y
TEL : 886-3-327-3456 Page Number :C2-80f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13030 53.94 -34.26 88.2 35.55 39.77 21.3 42.68 - - P H
19575 36.99 -37.01 74 37.89 38.01 16.16 55.07 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 115 13030 51.76 -36.44 88.2 33.37 39.77 213 42.68 - - P \%
6525MHz 19575 36.21 | -37.79 74 37.11 | 38.01 | 16.16 | 55.07 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:C2-90f34




ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
12930 51.45 -36.75 88.2 33.11 39.87 21.17 42.7 - - P
19395 36.2 -37.8 74 37.22 38.14 15.98 55.14 - - P
802.11ax
HES8O Full
CH 103 12930 51.94 -36.26 88.2 33.6 39.87 21.17 42.7 - - P
6465MHz 19395 36.8 -37.2 74 37.82 | 38.14 | 1598 | 55.14 - - P

< I KKKl KKK <K<K <KlK<K|jrjjxfxjxxjxx|xT T | T T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number :C2-100f 34

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13010 52.81 | -35.39 88.2 34.43 39.79 21.26 | 42.67 - - P
19515 38.14 -35.86 74 39.05 38.08 16.1 55.09 - - P
802.11ax
HE160 Full
CH 111 13010 52.55 | -35.65 88.2 34.17 39.79 21.26 | 42.67 - - P
6505MHz 19515 37.42 | -36.58 74 38.33 38.08 16.1 55.09 - - P

< I KKKl KKK <K<K <KlK<K|jrjjxfxjxxjxx|xT T | T T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number :C2-110f 34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7115 111.78 - - 98.19 36.49 15.14 | 38.04 | 251 19 P H
* 7115 104.76 - - 91.17 36.49 15.14 | 38.04 | 251 19 A H
7125.02 75.13 -13.07 88.2 61.48 36.55 15.15 | 38.05 | 251 19 P H
7125.02 67 -1.2 68.2 53.35 36.55 15.15 | 38.05 | 251 19 A H
H
802.11a
H
CH 233
* 7115 104.42 - - 90.83 36.49 15.14 | 38.04 116 238 P \%
7115MHz
* 7115 97.89 - - 84.3 36.49 15.14 | 38.04 116 238 A \%
7125.3 71.24 -16.96 88.2 57.59 36.55 15.15 | 38.05 116 238 P \%
7125.02 63.39 -4.81 68.2 49.74 36.55 15.15 | 38.05 116 238 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :C2-120f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13790 53.12 -35.08 88.2 34.49 39.52 22.56 | 43.45 - - P H
20685 38.53 -35.47 74 37.65 38.55 17.19 | 54.86 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 189
13790 53.65 | -34.55 88.2 35.02 39.52 2256 | 43.45 - - P |V
6895MHz
20685 37.63 -36.37 74 36.75 38.55 17.19 | 54.86 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :C2-130f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13990 54.05 -34.15 88.2 34.94 39.99 22.89 | 43.77 - - P H
20985 38.42 -35.58 74 37.25 38.51 17.46 54.8 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 209
13990 52,58 | -35.62 88.2 33.47 39.99 22.89 | 43.77 - - P |V
6995MHz
20985 38.41 -35.59 74 37.24 38.51 17.46 54.8 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :C2-140f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
14230 53.13 -35.07 88.2 33.68 40.31 22.99 | 43.85 - - P H
21344 39.42 -34.58 74 37.76 38.81 17.65 54.8 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 233
14230 54.04 -34.16 88.2 34.59 40.31 2299 | 43.85 - - P \Y
7115MHz
21344 38.65 -35.35 74 36.99 38.81 17.65 54.8 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:C2-150f34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) (dBpV/im)| (dB) |(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
* 7115 105.72 - - 92.13 36.49 15.14 38.04 264 18 P H
* 7115 97.72 - - 84.13 36.49 15.14 38.04 264 18 A H
7125.02 77.06 -11.14 88.2 63.41 36.55 15.15 38.05 264 18 P H
7125.02 66.52 -1.68 68.2 52.87 36.55 15.15 | 38.05 | 264 18 A H
802.11ax H
HE20 Full H
CH 233 * 7115 99.54 - - 85.95 36.49 15.14 | 38.04 | 100 | 239 P \Y
7115MHz |« 7115 92.27 - - 7868 | 36.49 | 1514 | 3804 | 100 | 239 | A | V
7125.02 70.06 -18.14 88.2 56.41 36.55 15.15 | 38.05 | 100 | 239 P \Y
7125.02 60.07 -8.13 68.2 46.42 36.55 15.15 | 38.05 | 100 | 239 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :C2-160f 34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13790 53.1 -35.1 88.2 34.47 39.52 22.56 43.45 - - P H
20685 37.83 |-36.17 74 36.95 38.55 17.19 | 54.86 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 189 13790 52.59 |-35.61 88.2 33.96 39.52 2256 | 43.45 - - P |V
6895MHz 20685 38.23 | -35.77 74 37.35 | 3855 | 17.19 | 54.86 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :C2-170f 34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13990 52.78 -35.42 88.2 33.67 39.99 22.89 43.77 - - P H
20985 38.37 |-35.63 74 37.2 38.51 17.46 54.8 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 209 13990 53.15 |-35.05 88.2 34.04 39.99 22.89 | 43.77 - - P |V
6995MHz 20985 38.62 | -35.38 74 37.45 | 3851 | 17.46 | 54.8 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :C2-180f 34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14230 52.58 -35.62 88.2 33.13 40.31 22.99 43.85 - - P H
21345 38.96 -35.04 74 37.3 38.81 17.65 54.8 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 233 14230 53.53 -34.67 88.2 34.08 40.31 22.99 | 4385 - - P \Y
7115MHz 21345 39.37 | -34.63 74 37.71 | 3881 | 17.65 | 54.8 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:C2-190f34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7115 103.96 - - 90.37 36.49 15.14 38.04 251 19 P H
* 7115 96.16 - - 82.57 36.49 15.14 38.04 251 19 A H
7125.02 78.32 -0.88 88.2 64.67 36.55 15.15 | 38.05 251 19 P H
802.11ax 7125.16 66.73 | -1.47 68.2 53.08 | 3655 | 1515 | 3805 | 251 | 19 | A | H
HE20 H
Partial H
106/54 * 7115 97.52 - - 83.93 36.49 15.14 | 38.04 109 240 P \%
CH 233 * 7115 89.17 - - 7558 | 36.49 | 1514 | 38.04 | 109 | 240 | A | V
7115MHz 7125.02 68.44 |-19.76 | 882 5479 | 3655 | 1515 | 38.05 | 109 | 240 | P | V
7125.02 56.97 -11.23 68.2 43.32 36.55 15.15 | 38.05 109 240 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :C2-200f34

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBuV/m)| (dB) |(dBuV/im)| (dBupV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 113.54 - - 100.16 | 36.31 15.09 | 38.02 | 345 | 351 P H
* 7085 104.92 - - 91.54 36.31 15.09 38.02 345 351 A H
7126.02 76.4 -11.8 88.2 62.74 36.56 15.15 38.05 345 351 P H
7126.38 64.82 -3.38 68.2 51.16 36.56 15.15 | 38.05 | 345 | 351 A | H
802.11ax H
HE40 Full H
CH 227 * 7085 109.9 - - 96.52 36.31 15.09 | 38.02 | 100 | 249 P |V
7085MHz | * 7085 102.6 - - 89.22 | 3631 | 1509 | 38.02 | 100 | 249 | A | V
7125.84 75.13 -13.07 88.2 61.47 36.56 15.15 38.05 100 249 P \%
7126.02 63.72 -4.48 68.2 50.06 36.56 15.15 | 38.05 | 100 | 249 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :C2-210f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13850 52.66 -35.54 88.2 33.84 39.7 22.66 43.54 - - P H
20775 37.66 -36.34 74 36.65 38.59 17.27 54.85 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 195 13850 52.65 |-35.55 88.2 33.83 39.7 22.66 | 43.54 - - P |V
6925MHz 20775 37.97 | -36.03 74 36.96 | 3859 | 17.27 | 54.85 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number :C2-220f34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
14010 53.35 -34.85 88.2 34.21 40.02 2291 43.79 - - P H
21015 38.46 -35.54 74 37.27 38.51 17.48 54.8 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH?211 14010 53.19 -35.01 88.2 34.05 40.02 22.91 43.79 - - P \%
7005MHz 21015 3854 | -35.46 74 37.35 | 3851 | 17.48 | 54.8 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C2-230f34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14170 52.35 -35.85 88.2 32.87 40.34 22.97 43.83 - - P H
21255 39.1 -34.9 74 37.59 38.71 17.6 54.8 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 227 14170 53.06 -35.14 88.2 33.58 40.34 22.97 43.83 - - P \%
7085MHz 21255 39.54 | -34.46 74 38.03 | 38.71 17.6 54.8 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7085 115.76 - - 102.38 36.31 15.09 | 38.02 100 31 P H
* 7085 108.46 - - 95.08 36.31 15.09 38.02 100 31 A H
7135.02 83.99 -4.21 88.2 70.28 36.61 15.16 | 38.06 100 31 P H
802.11ax 7125 6487 | -3.33 | 682 51.22 | 3655 | 1515 | 3805 | 100 | 31 | A | H
HE40 H
Partial H
242/62 * 7085 111.45 - - 98.07 36.31 15.09 | 38.02 100 245 P \%
CH 227 * 7085 104.02 - - 90.64 | 36.31 | 1509 | 38.02 | 100 | 245 | A | V
7085MHz 7125.66 8264 | 556 | 88.2 68.99 | 36.55 | 1515 | 38.05 | 100 | 245 | P | V
7126.56 62.2 -6 68.2 48.54 36.56 15.15 | 38.05 100 245 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :C2-250f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 111.63 - - 98.61 36 15.01 | 37.99 | 335 | 350 P H
* 7025 103.82 - - 90.8 36 15.01 37.99 335 350 A H
7125 71.14 -17.06 88.2 57.49 36.55 15.15 38.05 335 350 P H
7125.66 63.71 -4.49 68.2 50.06 36.55 15.15 | 38.05 | 335 | 350 A | H
802.11ax H
HES8O0 Full H
CH 215 * 7025 108.36 - - 95.34 36 15.01 | 37.99 | 100 | 255 P |V
7025MHz | * 7025 100.89 - - 87.87 36 15.01 | 3799 | 100 | 255 | A | V
7126.7 68.25 | -19.95 88.2 54.59 36.56 15.15 | 38.05 | 100 | 255 P |V
7125.14 62.59 -5.61 68.2 48.94 36.55 15.15 | 38.05 | 100 | 255 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-260f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13890 52.68 -35.52 88.2 33.71 39.86 22.72 43.61 - - P H
20835 38.48 |-35.52 74 37.42 38.57 17.32 | 54.83 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 199 13890 52.56 |-35.64 88.2 33.59 39.86 22,72 | 43.61 - - P |V
6945MHz 20835 38.41 | -35.59 74 37.35 | 3857 | 17.32 | 54.83 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-3456 Page Number 1 C2-270f34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14050 53.41 -34.79 88.2 34.19 40.1 22.92 43.8 - - P H
21075 38.37 -35.63 74 37.1 38.56 17.51 54.8 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 215 14050 52.92 -35.28 88.2 33.7 40.1 22.92 43.8 - - P \%
7025MHz 21075 38.72 |-35.28 74 3745 | 3856 | 17.51 | 54.8 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7025 115.69 - - 102.67 36 15.01 | 37.99 236 42 P H
* 7025 107.73 - - 94.71 36 15.01 37.99 236 42 A H
7129.82 73.23 -14.97 88.2 59.54 36.58 15.16 | 38.05 236 42 P H
802.11ax 7125.66 58.32 -0.88 68.2 44.67 36.55 15.15 | 38.05 236 42 A H
HES0 H
Partial H
484/66 * 7025 110.69 - - 97.67 36 15.01 | 37.99 200 265 P \%
CH 215 * 7025 102.56 - - 89.54 36 15.01 | 3799 | 200 | 265 | A | V
7025MHz 7135.28 656 | 226 | 882 51.89 | 36.61 | 15.16 | 38.06 | 200 | 265 | P | V
7125 52.86 -15.34 68.2 39.21 36.55 15.15 | 38.05 200 265 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :C2-290f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 111.1 - - 98.22 35.87 14.97 37.96 150 19 P H
* 6985 102.46 - - 89.58 35.87 14.97 37.96 150 19 A H
7126.76 80.07 -8.13 88.2 66.41 36.56 15.15 | 38.05 | 150 19 P H
7139.24 65.43 -2.77 68.2 51.68 36.64 15.17 | 38.06 | 150 19 A | H
802.11ax H
HE160 Full H
CH 207 * 6985 106.08 - - 93.2 35.87 14.97 37.96 124 259 P \%
6985MHz | 6985 97.88 - - 85 35.87 | 1497 | 3796 | 124 | 259 | A | V
7126.44 73.51 |-14.69 88.2 59.85 36.56 15.15 | 38.05 | 124 | 259 P |V
7137.32 60.17 -8.03 68.2 46.44 36.62 15.17 38.06 124 259 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :C2-300f34

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

7+8 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

7300.8 57.14 -16.86 74 42 36.9 16.4 38.16 300 44 P H

7300.8 43.7 -10.3 54 28.56 36.9 16.4 38.16 300 44 A H

13970 52.55 -35.65 88.2 33.47 39.97 22.85 43.74 - - P H

20955 38.62 -35.38 74 37.48 38.52 17.43 54.81 - - P H

H

H

H

H

H

H

802.11ax H

HE160 Full H

CH 207 7300.8 53.58 -20.42 74 38.44 36.9 16.4 38.16 170 242 P \%

6985MHz 7300.8 40.61 | -13.39 54 25.47 36.9 16.4 | 3816 | 170 | 242 | A | V

13970 52.79 -35.41 88.2 33.71 39.97 22.85 43.74 - - P Vv

20955 38.12 -35.88 74 36.98 38.52 17.43 54.81 - - P \Y,

\%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-3456 Page Number :C2-310f34

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
7+8 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 6985 110.17 - - 97.29 35.87 14.97 | 37.96 286 41 P H
* 6985 100.48 - - 87.6 35.87 14.97 37.96 286 41 A H
7136.36 78.54 -9.66 88.2 64.82 36.62 15.16 | 38.06 286 41 P H
802.11ax 7127.08 66.38 | -1.82 | 682 5272 | 3656 | 1515 | 3805 | 286 | 41 | A | H
HE160 H
Partial H
996/68 * 6985 105.3 - - 92.42 35.87 14.97 37.96 100 249 P \%
CH 207 * 6985 96.91 - - 84.03 | 3587 | 1497 | 3796 | 100 | 249 | A | V
6985MHz 7140.52 7433 |-13.87| 882 60.58 | 36.64 | 1517 | 38.06 | 100 | 249 | P | V
7131.24 61.71 -6.49 68.2 48.01 36.59 15.16 38.05 100 249 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :C2-320f34

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number :C2-330f34
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
7+8 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
802.11a 5925 55.45 |-3275| 88.2 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBuV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54 (dBpV/m) — 68.2(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C2-340f34




ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Appendix D. Radiated Spurious Emission Plots

Temperature : 23.1~25.4°C
Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu
Relative Humidity : 52.9~63.5%
TEL : 886-3-327-3456 Page Number : D1-1o0f49

FAX : 886-3-328-4978
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Report No. : FR371211G

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
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Report No.

: FR371211G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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802.11a CHO1 5955MHz
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.- FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
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: FR371211G

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 5955MHz
7+8 Vertical Fundamental
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Report No. : FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
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Condi PEAK_BELUNI F 3 HE_ANT 00075062 HORZONTAL Gonditon{ PEAKUNI6E 3m HE_ANT._ 00075062 HORZONTAL
REWEL000.00K VW53 00K WAk RBW1000 e VRS0 00K e WA
Peak
i p— ot awavm) p—
109 1509
100 P
1 o
1000 109
%09 %0g
M
iy 704 v ot
1N el e ——.
509 509
40.0| 40.0| ,MXMJ‘/ e
30.0] 300} “/\//\f
20 204
109 10d
% . - 3 T o0 o0 o0 50 7
reauency ) reduency i)
site oscroray sie oscHory
Cona AV, BEUNI)6E 3 HE_ANT. 00075962 HORIZONTAL Conditon AVGIUNI.6€ 3m HE_ANT 00075562 HORZONTAL
o

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:D1-60f49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

7+8 Vertical Fundamental

1 (@BuVim)

Date: 2023.08.31 ovel(Buvim) Date: 2023.08-31
1300 1300
1200 1200
1100 o)
1000 1000
900 904

pEAKI 6E

b e PLFPUTES T T

700)

s00) . 600]
., . e e e

5000 14 it e s00)

X Rt e
400 4n.nw~w‘""w
g
e mwwemw ww e wa s e me e e wm
e e
R0 e VoW oWt WA e VeS0T 0o WS
Peak
woq
g
&

700, 70.0/ AVG(UNI)_BE |
o [ e T
. / —

s00]
]

400 400 S RS R

300| sagpe=—"

200 200)

100] 100

825 5850, 570, 5890, D 5930, S50, 5965 000 2000, 3000, 4000, 5000, 5000. 7200
Frequency (MH2) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE(UNII)_6 3m HF_ANT_00075962 VERTICAL Condition + AVG(UNII)_5E 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:0.220KHz SWT:Auto

+RBW:1000.000KHz VEW:0.220KHz SWT:AUt

Avg.

TEL : 886-3-327-3456

Page Number : D1-7 of 49
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz

7+8

Horizontal

Fundamental

A (@Buvim) Date: 20230830

Avg.

+ RBW:1000.000KH2 VBW:0.010KHz SWT:AUto

e B bate: 20230830
1504 1504
1204 1204
g 109 .
100 1004
a0 { s peawn,se
e TLI T I
70 70d
a0 s0d |
500 T . 500] At by s L et
40,0 Anaw“”‘““ww
304 30d
204 204
100 10d
e e o e s s s s 5aes oo 200, 5000 000, D om0 7
Freauency (wiz Freauency ()
sie oscHorHY ste oschorHY
Condis PEAK_BE(UNI)._6€ 3m HE_ANT 00075962 HORIZONTAL Condifion : PEAK(UNI_6€ 3m HE_ANT 00075962 HORIZONTAL
RBW-1000.000z VBIW-3300.030KH: SWTAuto RBW:1000,000kHz VEI-3000.000KHz SWTAuto
Peak
1 eBuvim) Date: 20230830 o dBuvim) Date: 20230830
1304 1304
1204 1204
109 109
100 100
s0d f\/n\/\ s0d
09 / s0d
70 70 v se
T 1o e | B I
500 / s0d J
[N I R S—
109 400 S—
o™
304 300~
204 204
10d 10d
e e o e w . me s s oo 2000 5000 Tooo, 000 oo C
Freauency (e Freauency (o)
ste oscHoHY ste oschorHY
Condit VG BE(UNI_6 3m HE_ANT 00075962 HORIZONTAL Condifion  AVG(UNI)_6E 3m HE_ANT_ 00075562 HORIZONTAL

+ RBW:1000.000KHz VEW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-80f49



ssamonias. FCC RADIO TEST REPORT Report No.

: FR371211G

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CHO3 5965MHz
7+8 Vertical Fundamental
R aotgsarm) P
00 M{"WJ 904 peau sE
saJHHFHH —H
«d
SO0 A S——— " i 50 T i ety b
400 - 00
s
BTN oo Ay
Peak
wod
e
509 \,”\//VN w0
wd
g
g
T s S
e e e AR
Avg.

TEL : 886-3-327-3456

Page Number : D1-9o0f49

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 5965MHz

7+8

Horizontal

Fundamental

A (@Buvim)

Date: 2023.08.31

Avg.

+ RBW:1000.000KH2 VBW:0.010KHz SWT:AUto

e amavim) Date: 20230831
1300 1300
1200 120
110l o) .
1000 1004
o \ -
SR T I
709 704 |
o0 - M o0l |
s00) pem———l ) o ,J 500 S N ————— b
400 Py S
200 30
209 20
109 100
o5 S0 w0 @ sen w0 wm s mes o0 700, ED 0. ED D 7
Freauency () Freuency (i)
ste aacHor-HY sie soacHo7-HY
Condit PEAK_BE(UNI)_6E 3m HE_ANT_00075%62 HORIZONTAL Conditon PEAK(UNII_6E 3m HE_ANT_00075%62 HORIZONTAL
RBWE1000,000KHz VBW:3300.000KHzZ SWTAUto  RBVIS1000.000KHz VBW:3000.000KHZ SWTAUto
Peak
) aBovim) Dot 2073.08:31 e o) Date: 20230831
1300 1300
1200 120
104 o)
1000 1004
oy a0l
A
700 W\[‘V‘ 700) AV loE
o1 [ e e
509 504 5 N—
400) 400) ff/ﬂl
30.0] 30.0p
200 20
109 104
T T R T o0 700, ED 0. 5000, D 7
Frequency (i) requency (ki)
ste aacHorHY sie soacHorHY
condi  AVG._BE(UNII_6E 3m HE_ANT_00075362 HORIZONTAL Conditon  AVG(UNII_6E 3 HE_ANT_00075%62 HORIZONTAL

+ RBW:1000.000KHz VEW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-100f49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371211G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 5965MHz

7+8

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

+ AVG(UNII)_GE 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KH2 VEW:0.010KHz SWTAUto

) @uvim) Date: 2023.08.31 ovel @Buvim) Date:2023.08.31
1300 1300
1200 1200
1100 0]
1000 1000
009 504 peawnse
o 1 ] e
700 70
500 600
500 . . b p— s00) WWWWMMWWW’ il
400 100 bt
300 300
200 200
100 109
5 w0 seo sw0 s Si6 G S0 S s 00 7000, T o000 £ £ 20
roauency (e) roquency (i)
0acho7-Hy <030H07-HY
Conditon  PEAK_BE(UNI)_GE 3m HF_ANT_00075562 VERTICAL Condition  PEAK(UNI)_GE 3m HF_ANT_00075562 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000K Hz SWT:AUto
Peak
) @suvim) Date: 20230851 ) @Buvim) Date: 2023.08.31
1300 1200
1200 1200
1100 0]
1000 1000
50 909
- e WU
s09 s s0q S R——
400 400 e
300 !n.o"’“‘/
200 200
100 100
G5 0 Eo o S0 0 60 i w0 5s 00 7000, ET 000 £ £ 20
froquency (1Hr) roquency (1Hy)
site s0acHo7-HY site <020H07-HY
Condition $AVG_BE(UNI)_GE 3m HF_ANT_00075562 VERTICAL Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:D1-

11 of 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CHO7 5985MHz

7+8 Horizontal Fundamental

A (@Buvim) Date: 2023.08.31 el (dBuVim) Date: 20230831
1300) 1300

1200) 1200

1100 0| 1

1000)

/NW kA rE el e s

0.
509) 600 |
T
A e
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100 400} s
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100 100
5 T, st 6o, s a0 5090 w010, o025 00 7000, 3000 000, 5000 5000 72
Frequency (WHz) Frequency (W)
site - 03cHoO7-HY site <03cH07-HY
Condition  PEAK_BE(UNI)_GE 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII_GE 3m HE_ANT_00075962 HORIZONTAL
 RBWS1000.000KHz VBW:3000.000KHz SWTiAUto +RBW:1000,000KHz VEW:3000.000KHz SWTiAuto
) @By Date:2023.08.31 el (@Buvim) Date:2023.08.31
1300 1300)
1200 1200
1100 1100
1009 1004
900) \/\ ™ /\/f\ 904
300) B VY 500
700 700 v, e
S u I RRliRe R R
I — i —
S
400 400 "
30,0 30,0
200 204
100 100
o5 D W0 s 0 s 0w 6025 00 7000, 3000, 000, 5000, 5000 7
Frequency (M) Frequency (WHy)
site +03CHO7-HY site <03cHo-HY
Condition £ AVG_BE(UNI)_6E 3m HF_ANT_00075962 HORIZONTAL Condition + AVG(UNII)_6E 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KH2 VBW:0.010KHz SWT:AUto + RBW:1000.000KHz VEW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-120f 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

7+8 Vertical

Fundamental

) @uvim) Date: 2075.08.30 ovel @Buvim) Date:2023.08.31
1300 1300
1200 1200
1100 0]
1000 1000
000 MWW‘\W‘H\ 004] PEAK(UMI6E
e T =
700 70 :
609 60 W
s0o) — -y 509 b i M
400 Y ——
300 309
200 200
100 109
3 EX N . w wm G 6ws 00 7000, T o000 £ E 20
Frequency (His) Frequency (H:)
0acho7-Hy <030H07-HY
Conditon  PEAK_BE(UNI)_GE 3m HF_ANT_00075562 VERTICAL Condition PEAK(UNII_GE 3m HF_ANT 00075362 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:AUto +RBW:1000.000KHz VBW:3000.000K Hz SWT:AUto
Peak
) @suvim) Date: 20230830 ) @Buvim) Date: 2023.08.31
1300 1200
1200 1200
1100 0]
1000 1000
50 | ; L 909
JaVaavavava .
300 504
U7, S S | q 704 - avewun,se
b o Ty e e A
s09 . s0q —
100 404 S S
309 sogremner
200 200
100 100
5e5 W i G Seo S mW 6o 6ws 00 7000, ET 000 £ E 20
Frequency (i) Frequency (Hz)
site s0acHo7-HY site <020H07-HY
Condition $AVG_BE(UNI)_GE 3m HF_ANT_00075562 VERTICAL Condition

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

Avg.

+ AVG(UNII)_GE 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-130f49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

7+8 Horizontal Fundamental
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g YA

PEAKUNI,E

- = IR 1 g
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500 60 M»J
—— i I.MMl 500] SR b v
T et -
409 200 et
300 300
209 200
109 100
65 0. 5910, 5930, Sos0. 70 5%, Got0. 6025 000 2000, 3000 000, %000, 5000 7
Frequency (MHz) Freauency (MHD)
site £03CHOT-HY site £03CHO7-HY
Condition  PEAK_BE(UNI)_GE 3m HE_ANT_00075962 HORIZONTAL Condition * PEAK(UNII_GE 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHHz VBW:3000.000KHz SW:Auto +RBW:1000.000KHz VBW:3000.000KHz SWT:AUto
A (¢Buvim) Date: 2023.08.31 el (@Buvim) Date: 2023.08.31
1300 1300
1200 1200
1109 o)
1000 1000

::: LA 2
oo PP 704 avowunse
—/ P o [N paliplie I S

SO R —
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o b

+ RBW:1000.000KHz VEW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D1-140f 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Partial 484/65 CHO7 5985MHz

7+8

Vertical

Fundamental

Peak

1300
1200
1100
1000

s00)
700
s00)

VA

400)

209
109

——

evel @BuVim)

Date: 20230831

site

Condition

10, 5930, 5950 B
Frequency (Mz)

+PEAK_BE(UNII)_GE 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

T

| p—_"
y P A
’ s
o

pEAKI 6E

H

2000, 3000, 4000,
Froquency (MiHz)
+03CHO7-HY

+ PEAK(UNII)_GE 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:3000.000KHz SWT:AUt0

5000, E 7200

Avg.

=

Date: 20230831

365

5930, 5950, 5970, 5990,
Fre

roquency (MHz)

+AVG_BE(UNI)_6E 3m HF_ANT_00075962 VERTICAL
 RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A 6
» WW’J —
2000, 3000, 4000, 5000, E 7200
Frequency (MHz)
+03CHO7-HY

+ AVG(UNII)_GE 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-150f49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

7+8 Horizontal Fundamental

A (@Buvim) Date: 2023.08.31

el (dBuVim) Date: 20230831
1300) 1300

1200) 1200

1100 0| ©

1000)

: ' VPRI =B ol e s
/ «d

I A AR JW‘ ¥ s00 WMMWMM

T —

200 30

209 20

109 100

755 5910, 5830, 5950, 5370, 5950, 5910, 5930 5950, 5370, 990, G0N0, 6030, G050, 6070, 6105 o0 700, ED 0. ED 5000 7
Freaency (i) Frequency (iHn)
ste aacHor-HY sie soacHorHY
Condition PEAK_BE(UNI)_6E 3m HE_ANT_00075%62 HORIZONTAL Conditon PEAK(UNII_6E 3m HE_ANT_00075%62 HORIZONTAL
RBWE1000,000KHz VBW:3300.000KHzZ SWTAUto  RBVIS1000.000KHz VBW:3000.000KHZ SWTAUto
) aBovim) Dates 20230831 e aBovm) Dates2023.08.31

1300 1300
1200 120

104 o)
1000 1004

90.0f A 90.0|

f\f W \[

300 | 80,

09I S O N T - 700 avown
600 00 H \ I ‘ H —H |

o e —

[ AV y w
100 400 e
g

30.0] 30,0

200 20

109 104

755 910, 5530, 5350, 5970, 5950, 5910 5930, 5950, 5370, 5990, GORO. 6030, G050, 607G 6105 o0 700, ED 0. 5000, w005 7
Freauency (H:) frequency (iHy)

Site 03CH07-HY sie soacHorHY
conditon  AVG._BE(UNII_6E 3m HE_ANT_00075362 HORIZONTAL Conditon  AVG(UNII_6E 3 HE_ANT_00075%62 HORIZONTAL

+ RBW:1000.000KH2 VBW:0.010KHz SWT:AUto + RBW:1000.000KHz VEW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-16 of 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371211G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

7+8

Vertical

Fundamental

1 (@BuVim) Date: 2023.08-31

Avg.

+RBW:1000.000KHz VBW:0.010KHz SWT:AUt

+RBW:1000.000KHz VEW:0.010KHZ SWT:AUt

- vt 20230831
500 r\ WV\WWWWM a0 ik I I A Ty peacum]c
S0yt g/ 50 »WWWAIWMMMW’” vt
40.0| 400} WWW
09
Franey ey rocuency (i)
Condion PEAK_BE(UNI)_6E3m HE_ANT 00075962 VERTICAL Condifon PEAK(UNI_GF 3m HF_ANT_00D7S962 VERTICAL
REWAL000.10K VW50 00K W AKO RBW1000 K VBRSO 00K WA
Peak
0
VY W\/\“(M/\mm I
s00 wd || H
sag—r Y ‘MWV — —
300
Premanoy ity raguency (i)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-17of 49



ssamonias. FCC RADIO TEST REPORT

Report No. : FR371211G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

7+8

Horizontal

Fundamental

Avg.

s gowm oo 2023081 ot awavm) p—
1500 1500
1200 1200
109 o) |
100.0 g\ 100.0]
- YA
S I
7 . 700 I
609 i M/% 60 W‘NM‘I
nolp ot o e R N — p——
100 Oy Se———
500 509
209 209
109 109
755 570, 5o56 5950 SeTa, 50%. SN 9% FERG 5970, FERG 6070 GGSG 6050 6070, 5105 oo o o £ o 7
Freatencs e recuency k)
ste oscHor sy ste oscrorv
Comdion - PEAK_BE(UNI) 6E 3m HE ANT 00075962 HORIZONTAL Conition - EAK(UNI_6E 3m HF_ANT 00075962 HORIZONTAL
RBME000 000K VBW3000.000KH WA RBI11000 500k VB30 000Kz T
Peak
—— bates 0230831 ot awavm) p—
1309 1300
1200 1200
o o)
1009 1000
%0 v\pwv\/\/\/ o i
s Wi w00
- u m ﬂ‘f 700 AVG(UNI GE.
) oS 1o e B
500 A o 500 !
w00 v me&_//_/#_”ﬁ "
300 500
209 209
109 109
755 SoTo. Sasn 595 ST, 59%. S3TG 59%. FGRD 5970 FaRG 010 usn. 0% Gera s oo o i o0 o0 7
reauencs i) reduency i)
site oscroray sie oscror v
Condition AV, BE(UNI 6 3m HE ANT 00075962 HORIZONTAL Condion | AVG(UNI GE 3m HE_ANT 00075562 HORIZONTAL
RBH000 000K VBV 500K SW A RBLH1000 500K VML 500K SWTAS

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-180f49



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

7+8

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:1.500KHZ SWT:Auto

+ AVG(UNII)_GE 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VEW:1.500KHz SWT:AUt

1 By bate: 2073.0831 vl @Bum) vate 2073.0831
130 1300
1200 1200
110 10
1000 100
904 S ("W\N\ 904 [ peaomn e
[ e i e
700 700 |
B
00l onq)
W 1 p——
500 M\W)WWAW I =0 e A
100 e e—
200 s00)
200 200)
100 100
755 010, 5930, 5650, 5570, 5990, 597, 593 5950 5570 E990. GO0, 6030 6050, 6070, 105 o0 7000, e 000, £ w0 Ta0
Frogquency (i) roquency (i)
ascroTHY aacro7HY
Conditon PEAK_BE(UNI)_GE 3m HF_ANT_00075962 VERTICAL Conditon  PEAK(UNII_GE 3m HE_ANT_00075562 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUto RW:100.000KHz VBW:300.000KHz SWT:AUto
J By vate 2073.0831 J @By vate 2073.0831
1300) 1300
1200) 1200
109 10
100 100
s0a) TATTATITR s0q)
a00) i w00l
100 mm 700 U] avown e
Py | w09 | \
s00) s0q)
L b prn AR IS | N——
400] 400 w/«_/»/—*’/_\—’"—
300 300+
200 200
100 100
755 o70, 5950, 5350, 5E70. 5490, 070, 593 59B0. 5570, B990. G070 6050 6060 60T 8105 o0 5000, e o0, T i Ta0
Freaquency ) requency (i)
site ascro7HY sie aaco7Hy
Condition £ AVG_BE(UNI_GE 3m HE_ANT_00075562 VERTICAL Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-190f49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

7+8 Horizontal Vertical

A (@Buvim) Date: 2023.09.01 el (9B

m) Date: 20230901
1300) 1300
1200) 1200
1100 0|
1000) 1000

o A el sall LT L IFT LI ool
LR e W L e R R

500 50

400 40

300 300

209 200

109 100

000 4000.6000.8000. 17000, 16000 _ 20000, 24000. 26000, 32000, 36000, 40000 000 4000.6000.6000. 12000 16000, 20000. 24000 28000, 32000, 36000, 40

Frequency (WHI) Frequency (WH2)

sit £03CHO7-HY +03CHO7-HY

Condition  PEAK(UNII_GE 1m SHE-EHF_9170251 HORIZONTAL Condition * PEAK(UNII_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1-20of 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

7+8 Horizontal Vertical

| e e = 1R AL S i

e e R R it L ) ] e i

s00]

400) 400 2

300 300]

209 200]

109 100

000 4000.6000.8000. 12000, 16000, Z0000. _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000.  36000. 40000
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TEL : 886-3-327-3456
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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TEL : 886-3-327-3456
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Band 5 5925~6425MHz
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)
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ANT 802.11ax HE40 Full CHO3 5965MHz

7+8 Horizontal Vertical

A (@Buvim) Date: 2023.09.01 el (9B

m) Date: 20230901
1300) 300)
1200) 1200
1100 0|
1000) 1000

§§§Jumumu T |1 Ay )
SUVT T T e o e S T e

509
400 400]
300 300
200 200
109 109
G00 400050008000, 2000 {6000 FWOOL  BMGL  zmoen. Saen. 30000 40000 000 4000.6000.000. 12000, 16000 70000. 24000, 20000, 32000, 36000, 40
ncy (MHz) Freauency (MHD)
site +03CHO7-H site
Condition PEAKIUNIGEm SHE.EHE 9170251 HORIZONTAL

Condition + PEAK(UNII)_6E 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1 - 26 of 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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ANT 802.11ax HE40 Full CH91 6405MHz

7+8 Horizontal Vertical

| e e = 1R AL S i

7000

e e it ) ] e i

50

400) 400 2

300 300]

209 200]

109 100

000 4000.6000.8000. 12000, 16000, 20000 _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000.  36000. 40000

Froquency (1Hz) requoncy (MHz)

site +03CHO7-HY site +03CHO7-HY

Condition + PEAK(UNII)_6E 1m SHF-EHF_3170251 HORIZONTAL Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1 - 28 of 49
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Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
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Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH149 6695MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Band 7 6525~6875MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH117 6535MHz

7+8 Horizontal Vertical

A (@Buvim) Date: 2023.09.01 el (9B

o T A U bl wllLE AT L T ool

"””ﬂm” |H [ \”J—‘ H ’_‘ ﬂ H AvJumn» (3 ’“-"“”’Hm |ﬂ m‘ﬂ —‘ H A\mewut
500 . 500 .
100 > 400 "
300 309
200 209
100 109
300 40006000 6000, 12000, 16000, _ 70000, 74006, 7060, 32000, 30000, 40000 00 40006000, 6000, 77000, 1600070000 74000, 78006, 32000, 36000, 40
Freavency (WHr) Frequency (WH)
Site 03cHo7-HY site
Conditon  PEAK(UNII)_6E 1 SH-EHF_S170251 HORIZONTAL

Condition + PEAK(UNII)_6E 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1 -380f 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH149 6695MHz

7+8 Horizontal Vertical

| e e = 1R AL S i

7000

e L e A it L ) ] e =i

504

400 400 »

309 304

200 200

109 100

000 4000.6000.8000. 17000, 16000 20000, 24000, 28000 32000, 36000 40000 000 4000.6000.6000. 12000, 16000, 20000, 24000 78000, 32000, 36000 40000

Frequency (MHz) roquency (MHz)

site +03CHO7-HY site +03CHO7-HY

Condition  PEAK(UNII_GE 1m SHF-EHF_3170251 HORIZONTAL Condition + PEAK(UNII_GE 1m SHF-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1 -39 0f 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Band 7 6525~6875MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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000 4000.6000.8000. 12000, 16000, 20000 _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000. 36000, 40000

Froquency (1Hz) requoncy (MHz)

site +03CHO7-HY site +03CHO7-HY

Condition + PEAK(UNII)_6E 1m SHF-EHF_3170251 HORIZONTAL Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1 - 46 of 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 7 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH143 6665MHz

7+8 Horizontal Vertical

A (@Buvim) Date: 2023.09.01 el (9B

o T A U bl wllLE AT L T ool

maflEH I TH e L L R ] B

500) +

400 > 40 2
300 300
209 200
109 100

000 4000.6000.6000. 12000, 16000, 20000 24000 26000, 32000, 36000, 40000
Frequency (MHz)

000 4000.6000.8000. 12000 16000, 20000 24000. 28000, 32000, 36000, 401
Frequency (W)

site £03CHO7-HY

site
Condition + PEAK(UNII)_6E 1m SHE-EHF_S170251 HORIZONTAL

Condition + PEAK(UNII)_6E 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1 -47 of 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH175 6825MHz

7+8 Horizontal Vertical

| e e = 1R AL S i

7000

L e e e e e 8

s00]

400) 400

300 300]

209 200]

109 100

000 4000.6000.8000. 12000, 16000, 20000 _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000. 24000, 28000,  32000.  36000. 40000

Froquency (1Hz) requoncy (MHz)

site +03CHO7-HY site +03CHO7-HY

Condition + PEAK(UNII)_6E 1m SHF-EHF_3170251 HORIZONTAL Condition + PEAK(UNII)_GE 1m SHE-EHF_9170251 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D1 - 48 of 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Emission below 1GHz

6GHz WIFI 802.11ax HE160 Full (LF)

WIFI 6GHz WIFI

ANT 802.11ax HE160 Full LF

7+8 Horizontal Vertical

) By bate: 20730902 e ovm) Dot 20730802
73 73]
aasl ol
529 29|
574 - 574 -
stal st
1571 157
s00f— soo—!
3 " s 43 ; :
2], 2 MMMM“W wel I e
29 s s a e L
i ! o
14 14
51 s
o e ae o @e 6 we 70 sm sm oo o om0 o o s we 76 sn w0
Freauency () Freauency (i)
sie so3cHo7-HY sie soacHo7-HY
Conditon QP 3m LF-ANT-25415(6)_H HORIZONTAL Condition 1P am LF-ANT-35415(6)_H VERTICAL

QP/
Peak

TEL : 886-3-327-3456 Page Number : D1 -49 of 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Temperature : 18.5~22.4°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 66.7~69.1%
TEL : 886-3-327-3456 Page Number : D2-1o0f42

FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 6 - 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11a CH97 6435MHz

7+8 Horizontal Vertical

Date: 2023079 el (dBuVim)

Date: 20230719

1300
1200
10|
1000

o A A - el wfLLE R LT L T H

el
e T R T e TSP el

1000 4000.6000.6000. 12000, 16000, 20000 24000, 28000, 32000 36000 40000 000 4000.6000.8000. 12000 16000, 20000 24000. 28000, 32000. 36000, 401
Frequency (MHz) Frequency (MH2)

Site £ 03CH20-HY

Sit 03CH20-HY
Condition + PEAK(UNTI)_GE Im SHF_00994_221104 HORTZONTAL

ite
Condition PEAK(UNTT)_GE 1m SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2-2o0f42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11a CH105 6475MHz

7+8 Horizontal Vertical

= -
m T I
[ PERNUN6E - L PERNUN5E
AT L =
o Tl T T e T
40.0| 2 40.0| 2
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK(UNIT)_6E Im SHF_00994_221104 HORTZONTAL Condition

PEAK(UNIT)_6E Im SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -3 0f42



ssamonias. FCC RADIO TEST REPORT

WIFI

Band 6 6425~6525MHz Harmonic @ 3m

ANT

802.11a CH113 6615MHz

7+8

Horizontal Vertical

Peak

Avg.

Date: 20230719 ) (@Buim) Date: 2023.07-19

1225

1050

B L[] I "
ST T LT 0T o AL T LT T T e

L [T bl

350) 350)
175) 175
1000 4000.6000.6000,  12000. 16000, 20000, 24000, 28000, 32000 36000, 40000 000 4000.6000.8000. 12000, 16000, 20000. 24000, 26000, 32000.  36000. 40000
Frequency (MHz) requency (Miz)
Site +03CH20-HY Site +03CH20-HY

Condition + PEAK(UNII)_6E Im SHF_00994_221104 HORIZONTAL Condition PEAK(UNIT)_6E Im SHF_00994_221104 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -4 0f 42

Report No. : FR371211G



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 6 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH97 6435MHz

7+8 Horizontal Vertical

A (@Buvim) Date: 2023.07-19 el (dBuVim)

Date: 20230719

o T A I o LT T ool
L 1 e e L R e e e

B 400 >

000 4000.6000.6000. 12000, 16000. 20000 24000 28000, 32000, 36000, 40000
Frequency (MHz)

000 4000.6000.8000. 12000 16000, 20000 24000. 28000, 32000. 36000, 401
Frequency (MH2)

site £ 03CH20-HY Site 03CH20-HY
Condition + PEAK(UNII)_6E Im SHF_00994_221104 HORIZONTAL Condition PEAK(UNTT)_GE 1m SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -50f42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH105 6475MHz

7+8 Horizontal Vertical

- . Eemm

o W 1 ) 11t Bt ) e
i =

o i BT L T A R Y e
40.0| 2 40.0| 2

Site :03CH20-HY Site :03CH20-HY

Condition : PEAK(UNIT)_6E Im SHF_00994_221104 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -6 0f 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH113 6515MHz

7+8 Horizontal Vertical

Date: 2023.07-19 A (dBuvim) Date: 2023.07-10
1300 1300
1200 1200
1100 o)
1000 1000
900 50| —
m T I
[T peRfuND |6 . [ PEARUNDL G
Toof o i e 700 T
e RV SF L IREC D e I e e kot
500 i 504
400 | 2 400 2
309 i 304
200 ‘ 200
109 ‘ 100
000 4000.6000.8000. 12000. 16000 20000, 24000, 26000 32000, 36000 40000 000 4000.6000.6000. 12000 16000, 20000, 24000 28000, 32000, 36000 40000
Froquency (Wie) roquency (Miz)
site +03CH20-HY Site 103CH20-HY
Condition + PEAK(UNII)_6E Im SHF_00994_221104 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -7 of 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH99 6445MHz

7+8 Horizontal Vertical

Date: 20230719 el (dBuVim)

Date: 20230725

1300
1200
10|
1000

B R e e I ] - el wllLE AT L T ool

e T R N e AL AF R e

100]

000 4000.6000.6000. 12000, 16000, 20000 24000, 28000. 32000 36000 40000
i

000 4000.6000.8000. 12000 16000, 20000 24000. 28000, 32000. 36000, 401
Frequency (MH2)

Site £ 03CH20-HY Site 03CH20-HY
Condition + PEAK(UNII)_GE Im SHF_00994_221104 HORTZONTAL Condition PEAK(UNTT)_GE 1m SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -8o0f 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH107 6485MHz

7+8 Horizontal Vertical

Date: 2023.07-19 A (dBuvim) Date: 2023.07-10
1300 1300
1200 1200
1100 o)
1000 1000
900 50| —
m T I
[T peRfuND |6 . [ PEARUNDL G
Toof o i e 700 T
oy g s el IREC D ol EH kot
500 504
400 1 400 .
309 { 304
200 200
109 100
1000 4000.6000.8000. 12000, 16000 20000, 24000, 26000 32000, 36000 40000 000 4000.6000.6000. 12000, 16000, 20000, 24000 28000, 32000, 36000 40000
Froquency (WHz) roquency (Miz)
site +03CH20-HY Site 103CH20-HY
Condition + PEAK(UNII)_6E Im SHF_00994_221104 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -9 o0f 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH115 6525MHz

7+8 Horizontal Vertical

- . Eemm

o W 1 ) 11t Bt ) e
i =
R RO
Site :03CH20-HY Site :03CH20-HY

Condition : PEAK(UNIT)_6E Im SHF_00994_221104 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -10 of 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH103 6465MHz

7+8 Horizontal Vertical

A (@Buvim) Date: 2023.07-19 el (dBuVim)

Date: 20230719

o T A I o LT T ool
L e 1 e e L R e e e

> 400

000 4000.6000.6000. 12000, 16000, 20000 24000 28000, 32000, 36000, 40000
Frequency (MHz)

000 4000.6000.8000. 12000 16000, 20000 24000 28000, 32000. 36000, 401
Frequency (MH2)

site £ 03CH20-HY Site 03CH20-HY
Condition + PEAK(UNII)_6E Im SHF_00994_221104 HORIZONTAL Condition PEAK(UNTT)_GE 1m SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 - 11 of 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 6 6425~6525MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH111 6505MHz

7+8 Horizontal Vertical

Date: 20230719 el (dBuVim)

Date: 20230719

1300
1200
10|
1000

B R e e I ] - el wllLE AT L T ool

e T N e L SP RS el

100]

000 4000.6000.8000. 12000. 16000, 70000 24000, 28000. 32000 36000 40000
i

000 4000.6000.8000. 12000, 16000, 20000 24000. 28000, 32000, 36000, 401
Frequency (MH2)

Site £ 03CH20-HY Site 03CH20-HY
Condition + PEAK(UNII)_GE Im SHF_00994_221104 HORTZONTAL Condition PEAK(UNTT)_GE 1m SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -12 of 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11a CH233 7115MHz

7+8 Horizontal Fundamental

A (@Buvim) Date: 2023.07-18

el (dBuVim) Date: 2023.07-18

1
1050)

! L e e eIl
70.0, \ 0.0/

WWWWMWW

35.0| 35.0f L
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_221104 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL
o co S oo S ven e o
[V

T LTI HAM]\/A/‘JJ

350 f T e B
175 175
105 7130, 750, 770, 719 7210 2%, 7285 000 2000 3000. 000, 5000, 000, 7
Freauency (MH2) Freauency (MH2)
site +03CH20-HY site +03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_221104 HORTZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_221104 HORTZONTAL
+ RBW:100000KHz VBW:300.000KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D2 -13 0of 42
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11a CH233 7115MHz

7+8

Vertical

Fundamental

A (@Buvim) Date: 2023.07-18

Avg.

+ RBW:100.000KHz VBW:300.000KHzZ SWT:Auto

+ AV6(UNIT)_6E 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

evel (dBuvim) Date: 2023.07-18
1225 1225
1050 105.)
o4 PEAK_BEWNI 6E o H l I ‘ H _‘ ] peakn
70| 700
24 V\,M 24 WMM"“WMAMWWWM
. ) WMW
350) 35,0}
175 75|
05 7i%0. 750, 7. 790, 7210, 2. s 00 700, 3000, 000, ETy 5000 20
Frequency (M) Froquency (Miz)
Site : 03CH20-HY Site. : 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_221104 VERTICAL
+RBW:100.000KHz VBW:300.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date:2023.07-18 A @Buvim) Date: 2023.07-18
1225 1225
1052 105.)
a3 w75
709 AVG_BE(UND 6 700 avcun o
: L
350) 359 e
AT
73] 73]
3 750, 7. 7. o0 7210, T2, s 00 700, 3000 000, ETy 5000 7210
Froquancy (MH:) Frequency (MH2)
: 03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-140f 42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

7+8

Horizontal

Fundamental

Avg.

) aBvm) Date: 20230748 o asvim) Date 2073 0718
1225 1225
:
1050 1050
W PEAK_BE(UNI 6E peak(uN o
Y L | |
00 700
4 4 ettt s A
154 sod e it
s s
05 7 a0, 770 7w 7 T T w0 5000 w000, T w000 7
Freauency (e Frequency (o)
site £03CH20-HY sire 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_221104 HORIZONTAL
 RBW-100.000KHz VBW:300.000KHz SWT:Auto RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
) aBuvim) oate: 20230718 ol aBvm) Date 2073 0718
1225 1225
1050) 1050
ars V' o3|
70 ave e o 700 Ao o
ad \m MRl RN | JMJ
. _
250 250 e
Y
s s
05 i 7is0 770 750 720 T T w0 5000 w000, T w000 7
Freauency (o) requency M)
sire £ 03CH20-HY sire < 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL
: RBW:100.000KHz VBW:300.000KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-150f42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371211G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH233 7115MHz

7+8

Vertical

Fundamental

Avg.

+ RBW:100.000KHz VBW:300.000KHzZ SWT:Auto

+ AV6(UNIT)_6E 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

) @Buvim) Date: 20230718 ovel (Buvim) Date: 2023.07-18
1225 1225
1050 105.)
”’T“ pEAK_BEUN.6E ol H l I ‘ H _‘ ] peakuu o
700| 700
52| 525
ol MWW
350 350}
175 75|
05 7i%0. 750, 7. 790, 7210, 2. s 00 700, 3000, 000, ETy 5000 20
Frequency (M) Froquency (M)
Site : 03CH20-HY Site. : 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_221104 VERTICAL
+RBW:100.000KHz VBW:300.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20230718 A (@Bavim) Date: 2023.07-18
1225 1225
1052 105.)
a3 w75
A
700) avG._pEw_6E 700 ausion
o LTI LI T
po e
350 350 S —
VWU
73] 73]
3 750, 7. 7. o0 7210, T2, s 00 700, 3000 000, ETD 5000 7210
Froquency (M) Frequency (M)
: 03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-16 of 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH233 7115MHz

7+8 Horizontal Fundamental

A (@Buvim) Date: 2023.07-18

el (dBuVim) Date: 2023.07-18

1050 1

T g1 s |

WWWWWW
2 e
35.0| 35_;,«/\AMNW
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_221104 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL
b e o T
v
700 M VBN 6E 700) Py
g0 T A AR
"y i, . B e,
359 B T
Condition : AV6_BE(UNII)_6E 3m 9120D_02360_221104 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL

+ RBW:100.000KHz VBW:300.000KHz SWT:Auto + RBW:1000.000KHz VBW:0.220KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -17 of 42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371211G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH233 7115MHz

7+8

Vertical

Fundamental

Avg.

+ RBW:100.000KHz VBW:300.000KHzZ SWT:Auto

+ AV6(UNIT)_6E 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0220KHz SWT:Auto

) gBvm) vate: 20230718 vt v vate: 20230718
1224 1224
1054 1054
ad pea b oe e 11 ‘ i i peaxouno
700 70d
529 524 ,,.J
PR S
\_ i . RIS B
350 ssop¥hamaantrot
113 14
o6 L 7iro T PN w20 5ot Todo. £ oo T2
reauency (i) Froduoncy (i)
Site :03CH20-HY Site. :03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition PEAK(UNIT)_6E 3m 91200_02360_221104 VERTICAL
 RBWAI00.000KHz VBW:300.000KHz SWT:Auto  RBWAI000 000KHz VBW:3000.000KHz SWT:Auto
) gBvm) Date 20220718 J B vate: 20230718
1224 1224
1054 1054
o) o4
My
700) oy 10d oo
o 0 N A A ]
A
350) 350 SR e
N
174 14
o8 L 7o T PN T ) ot oo D oo T2
Freduency (i) Freduency (i)
:03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNII)_6E 3m 9120D_02360_221104 VERTICAL Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2 -18 of 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH227 7085MHz

7+8 Horizontal Fundamental

A (@Buvim) Date: 2023.07-19

el (dBuVim) Date: 20230719

1

Navars
Kw g [ 1 | I =

704 A Wt d ‘
529 bR b o s 1

a2
T
Mo
R
350 asgettin
w3 19
- S~ - 4 e o o0 % o 7
reavencs e reduencs )
site 03cH204Y site 03cHz0-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_221104 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_221104 HORIZONTAL
REWHI000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
i oat: 2230719 ot dwavm) e 20230719
12 12
1059 1080
VY
oy o
0 avs_seloun,ee 700 v
525 /\/\‘\/\_’A\’R\ 525 H l I ‘ H —‘ ‘
350] 350] T
o ———
19 19
L N 78 T o0 o o0 o
reaveney ey reduency )
site J03cH204 site 03cHz0+y
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -19 of 42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371211G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH227 7085MHz

7+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Buvim) Date: 20230719 ovel @Buvim) Date: 20230719
1225 1224
1050AR s 1050
W\\\/M/‘ PEAK_BE(UNII)_GE PEAK(UNII).§
o1 a1 Hl "—Hﬂ ’—H_‘ H —H
700 WM 70
525 Mty St 525 _,wa»»«v"‘/
B S
N N M
175 174
o5 a0 7w 70 7is 7 7es  Tie 720 72 00 7000, T 000 £ £ 00
Froquency (Hz) Frequency (WHz)
Site : 03CH20-HY Site. : 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_221104 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvimy Date: 20230749 A (@Bavim) Date: 20230719
1224 1224
1050 1050
-
VIV
a15| o1
700) avG._se(umn_6 700 v
N A [T | W —_
525 R S 525
350/ 35.0( /—&/\M’JKIN‘/
P———
175 17
s 0 Two. 70 7is T 7es T 72 73 00 700, ET 000 £ £ 0
Frequency (M) Frequency (WHz)
: 03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition : AV6(UNII)_6E 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-200f42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/62 CH227 7085MHz

7+8 Horizontal Fundamental

A (@Buvim) Date: 2023.07.20

el (dBuVim) Date: 20230720

1225

.
T ar s

PEAK_BE(UNI)_GE peAKuND fE

P g8y A g B

IS ——

I et
350 5
175 175
055 7090 710 7130 710 7i70. 710 7210, 7230 7245 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
site £ 03CH20-HY Site 03CH20-HY
Condition + PEAK_BE(UNI)_6E 3m 9120>_02360_221104 HORIZONTAL Condition PEAK(UNTT)_G6E 3m 91200_02360_221104 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 eBuvim) oate: 20230720 o v bate: 20230720
1229 1224
1
1050 ~ 1054
\
Y o4
\ N -
IRENPS
VN
525 e — 525
— ]
_,—’k__//‘JM
30| 350] e
e
129 14
s s 7o rme a7 e T 7 7 oo 2000 o0 000, 000 oo 7
Freauency MHz) Freauency e)
site £03CH20HY site £ 03CH20HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 - 21 0f 42



SPORTON LAB.

FCC RADIO

TEST REPORT

Report No. : FR371211G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/62 CH227 7085MHz

7+8

Vertical

Fundamental

A (@Buvim)

Date: 20230720

1225

W

PEAK_ BE(UNI) 6

ovel (4BuVim) Date: 2023.07-20

1225

1050

PEAK(UNI

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ST |l
s b o
S —
350] P PUISVEL
g 4
[ 8 w0 o0 o0 o o0
trdaseney o rroasncy iz
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_221104 VERTICAL
{ROW-I000.000KFHz VBWA3000.000KHz SWT:Auto {RBW-1000.000KHz VBWA3000.000KHz SWT:Auto
sionvomy p— s vy —
w2 w2
wsd | s
WV
o9 o
hy
100 ! s e 4 sy
;i
—~ |
s
2 29
\/\‘\“\—\\_‘*ﬁ
I
5 e
4 g
S NS C I s a8 w0 o0 o0 o0 00
trdaseney o reasncy iz
:03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNII)_6E 3m 9120D_02360_221104 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-220f42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH215 7025MHz

7+8 Horizontal Fundamental

A (@Buvim) Date: 2023.07-19

el (dBuVim) Date: 20230719

1050) ‘\‘/ﬁ {?‘W/W\mﬂ 1050 1]

PEAK_BE(UNI_6E

Wy S 1 A U
529 NPT 525

WWM
350 ks

Fnqonc Frcn
e oacuz0.y e oachz0.y
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_221104 HORIZONTAL
- RBW-1000000KHz VAW-2000 000Kz SWT:Auto REW:1000000K2 VEW- 3000 000Kz SWT-Auto
NAANAAA,

LAV ub st )
MRV ST Il

Ary :
350] i 350] M’f\/ﬂ/

175
985 7010 7030 7050 7070, 7000 7110, 7130, 7150, 7170, 7190, 7210 7230.7245 000 2000, 300, 4000, 5000, 5000,
Frequency (M) Frequency (MHz)
Site £ 03CH20-HY site £ 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_221104 HORTZONTAL Condition + AV6(UNII)_6E 3m 91200_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D2 - 23 of 42
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371211G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH215 7025MHz

7+8

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

one 0230710 e vy s 20230719
129 129
i
1050 s 1050
s I T
524 WA poiions 524 S ——— e
MW
350] 35 0 AR
19 19
05 7ot 7o Tese To7o, 0% 7L 7I07AE 770, 7i%0. 7at0. TaMTaMS o0z o0 o £ w0 E
requoncy iy -
Site : 03CH20-HY Site. : 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_221104 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_221104 VERTICAL
{RBWAI000.000KHz VBW:3000.000KHz SWT:Auto { RBWH1000.000KHz VBW:3000.000KHz SWT:Auto
sy oo 2023720 s asavm) oae 0730719
129 124
100 1050
WANAWAWAANATAY
oy l s
700 A AG_BE(UNY. 5 704 v
e AR I ‘
529 529
VN~
e
N
35| AEQWWN“/A‘)/\
19 19
05 7ot 7o 7o To7o, 0% 77 TAER 770, 7i%0. 70, TaMTaMS o0z o0 o o0 o 0
roqwncy i) rodoncy )
: 03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition

+ AV6(UNIT)_6E 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 D2-240f 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/66 CH215 7025MHz

7+8 Horizontal Fundamental

A (@Buvim) Date: 2023.07.20

B = | T |
N Ay A i

ALt .

el (dBuVim) Date: 20230720

pEAK(UND e

985 7010, 7030, 7050, 7070, 7090 7110 7130 7150, 7170, 7190, 7210, 72307245 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
site £ 03CH20-HY Site 03CH20-HY
Condition + PEAK_BE(UNI)_6E 3m 9120>_02360_221104 HORIZONTAL Condition PEAK(UNTT)_G6E 3m 91200_02360_221104 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2023.07.20 el (dBuVim) Date: 2023.07.20
1225 1225
1050

AVG_BE(UNI)_GE

N o T T | O O
AL

525 ,_,/!
~ [
e
L
35| 350) — S

Il
ol T

175
985 7010 7030 7050 7070, 7000 7110, 7130, 7150, 7170, 7190, 7210 7230.7245 000 2000, 300, 4000, 5000, 5000,
Frequency (M) Frequency (MHz)
Site £ 03CH20-HY site £ 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_221104 HORTZONTAL Condition + AV6(UNII)_6E 3m 91200_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D2 - 25 0f 42
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/66 CH215 7025MHz

7+8 Vertical

Fundamental

525 WWMMMMWM“

1054 M/V
m.:fk V/M o

g1 1 I
ol

S et
g

B i e

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

4 AL
350
123
S65 Toto. 7030 700, 7070 7060 7o, 7130 7450, 7Ti70. TS0, 720, 7230725
Frequency (MHz)
: 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL

s
ses 7ot 7o 70se o7 7o%._ 70, 7%, 7iS0 7470 7iS0 720 T0THS w0 E 000, e Eo 0
Froquency (Wi roquency (Mi)
Site : 03CH20-HY Site. : 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_221104 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto

) By oate 20230720 ) aBavimy Date: 20230720
1223 1225
1050) 1050
gy

oV v\
oo e Ay s ¢ 700

v e

e il
354 i R
115
000 2000, ED 000, 5000, 000 200
Frequency (M)
Site +03CH20-HY
Condition

+ AV6(UNIT)_6E 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 - 26 of 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH207 6985MHz

7+8 Horizontal Fundamental

A (@Buvim) Date: 2023.07.21

el (dBuVim) Date: 20230721

1300

1200
1
1100)

L\’WW”WW\/WW JUJJ e A — I

pEAKUNIL4E

500) WMM“W
400) 400 b
309 300
200) 200)
100 100]
905 6930 6950, 6970, 6990, 7010. 7030 7050, 7070. 7080, 7410, 7130 7150, 7170, T80, 7225 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
site £ 03CH20-HY Site 03CH20-HY
Condition + PEAK_BE(UNI)_6E 3m 9120>_02360_221104 HORIZONTAL Condition PEAK(UNTT)_G6E 3m 91200_02360_221104 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

v oz v R
o ]
bl poi
s . I
b N |
wf WANANIVANAAN, o
o -
- P o P |8
.
WANAMYIAY wi L[ T
500 TATaV: sad
o b T
-

300 30.0| M
b b
o o

B B S T R T A 7 PP ;

ey s

sre — e —
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 - 27 of 42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR371211G

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH207 6985MHz

7+8

Vertical

Fundamental

Avg.

v — ctiasavm) —
w0 w0
) -
g o ]
e w0
YAy o
‘ oo [T =R /f
00 700
a0 ' Wf\/v\m s0d) .
50 i 500l T S
a0 e I W s
300 00
200 00
100 100
o G0 950 G970 6990 ToT0 0% 708 707 7o 7o 70 TR0 7m0 700725 o o0 o0 e o0 0
Ty ey e
Site :03CH20-HY Site. :03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition PEAK(UNIT)_GE 3m 91200_02360_221104 VERTICAL
ROW-I000.000KHZ VBW3000.000KHz SWTAuto REW-I000.000K+z VBWA3000.000KH2 SWTAuto
Peak
v [— i ——
w0 w0
1 0
g g
0 w0 )
= AAAAAAANAAAAY 4
w04 w00
o v e o o e e
wog VY] wafHH H
50.0/ VAo, VAV 50.0(
400 400 R e S ML H e
300 N
oy 204
o Py
oG S350 G970 5990 ToT0 0% 708 707 TaRe 70 TR0 TR0 7m0 7007 o0 o0 00 e o0 0
Ty Fronne e
:03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNII)_6E 3m 9120D_02360_221104 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_02360_221104 VERTICAL
{RBWHL000.000K+z VBWAO 010K+ SWT-Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 - 28 of 42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 8 6875~7125MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/68 CH207 6985MHz

7+8

Horizontal

Fundamental

A (@Buvim)

Date: 2023-07-20

PEAK_ BE(UNID_GE

FW‘MW W
. WW Ml i

el (dBuVim)

Date: 20230720

0 R | A
B T ——

pEAK(UNY) t

1

Avg.

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

+ RBW:1000.000KHZ VBW:1500KHzZ SWT:Auto

[T R
35.0 35,0 A
13 12
505 6330, 6950 G370, 699 7010, 7030 7050, 7070, T090. 7110, TA%. 7180, TAT0. 7180 7225 o0 700, ED 0. ED w000 7
Frequency (W) Frequency (iHa)
site £03CH20-HY site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_221104 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Oate:2023.07:20 e amuvim) Date: 20230720
1225 122
1050 1054 {
A
a5y} \rmp \(MW VAV o
700 avs pewwn,oc 700 st
Tyt [Tl 1 il
529 VA INTI 524 &
S
350| 350) ’f,ﬁ/“l_ﬂjw
i
13 ez
505 6930, G350, 6370, G990, 7080, 7030 7050, 70707080, 7410, 7430, 7180, TA70. 7180 7225 o0 7000, D 00, 5000, D 7
Freauency (MHa) Frequency (HHi)
site £03CH20-HY sire £03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_02360_221104 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D2-290f 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 8 6875~7125MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/68 CH207 6985MHz

7+8 Vertical

Fundamental

A (@Buvim) Date: 20230720

ovel (4BuVim) Date: 2023.07-20

1225

A i [W e pear et o ! ‘1
WWWM ‘ T T MJL

. ey

52
ot
mwwww
35.0] 35, GM
175 174
905 6330, 6350, 6470, 6950, 7040, 7030. 7050, 7070, 7090, 7410, A0, 7950, TATO. TR0, 7225 00 7000, T 000 £ £ 200
Froauency (WHz) Froquency (H:)
Site : 03CH20-HY Site. : 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_221104 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

Date: 20230720 ) @Buvimy Date: 20230720
1224 1224
1050 1050 1
o5] 0 LAYATAVAYAYATA ar
i (
Tos) P 704 avowulde
o Mol LTI LI T ;
mem/«n e ﬂf
350/ 350/ M
-
175 17
905 6330, 6350, 6370, 6990, 7040, 7030. 7050, 7070. 7090, 7410, TA30. TAS0. TATO. TA00. 7225 00 700, ET 000 £ £ 20
Froquoncy (WHz) roquency (:)
: 03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_221104 VERTICAL Condition : AV6(UNII)_6E 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:1.500KHz SWT:Auto

+ RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D2 - 30 of 42
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH189 6895MHz

7+8 Horizontal Vertical

A (6Buvim) Date: 202307-19 el (@Buvim) Date: 2023.07-19
1300 1300

1200 1200

1100 o)

1000 1000

900

900

e 1 a1 E I L e |l Bt ol e il
o | T e T [ B e e

500 500)

400) 2 400

309 300)

200) 200)

100 100]
000 4000.6000.6000. 12000, 16000, 20000 24000 28000, 32000, 36000, 40000

000 4000.6000.8000. 12000 16000, 20000 24000. 28000, 32000. 36000, 401
Frequency (MHz) Frequency (MH2)

site £ 03CH20-HY Site 03CH20-HY
Condition + PEAK(UNII)_6E Im SHF_00994_221104 HORIZONTAL Condition PEAK(UNTT)_GE 1m SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -310f42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH209 6995MHz

7+8 Horizontal Vertical

- . .

|l e ) 1 g1 I S
R e S e e e N
i & i

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000.  36000. 40000
Frequency (MHz) requoncy (MHz)

site +03CH20-HY Site 103CH20-HY
Condition + PEAK(UNII)_6E Im SHF_00994_221104 HORIZONTAL Condition PEAK(UNIT)_6E Im SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D2 -320f 42



ssamonias. FCC RADIO TEST REPORT Report No. : FR371211G

WIFI Band 8 6875~7125MHz Harmonic @ 3m

ANT 802.11a CH233 7115MHz

7+8 Horizontal Vertical

Date: 2023.07-19 A (dBuvim) Date: 2023.07-10
1300 1300
1200 1200
1100 o)
1000 1000
900 50| —
m T I
[T peRfuND |6 . [ PEARUNDL G
Toof o i e 700 T
el IREC D ol kot
500 504
400 2 400 2
309 304
200 200
109 100
000 4000.6000.8000. 12000, 16000 20000, 24000, 28000 32000, 36000 40000 000 4000.6000.6000. 12000, 16000, 20000, 24000 28000, 32000, 36000 40000
Froquency (WHz) roquency (Miz)
site +03CH20-HY Site 103CH20-HY
Condition + PEAK(UNII)_6E Im SHF_00994_221104 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_00994_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 8 6875~7125MHz Harmonic @ 3m
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Appendix E. Duty Cycle Plots

<For Radiated Spurious Emission test>
<For Band 5 and Band 7>

Antenna Band Cy?:?;zlo %) T(us) 1/T(kHz) |VBW Setting
7+8 802.11a 99.29 - - 10Hz
7+8 6GHz 802.11ax HE20 Full RU 99.63 - - 10Hz
7+8 6GHz 802.11ax HE20 106 RU 86.42 4580 0.22 220Hz
7+8 6GHz 802.11ax HE40 Full RU 98.83 - - 10Hz
7+8 6GHz 802.11ax HE40 242 RU 99.64 - - 10Hz
7+8 6GHz 802.11ax HES8O Full RU 99.33 - - 10Hz
7+8 6GHz 802.11ax HE80 484 RU 99.33 - - 10Hz
7+8 6GHz 802.11ax HE160 Full RU 99.31 - - 10Hz
7+8 6GHz 802.11ax HE160 996 RU 97.93 710 141 1.5kHz

MIMO <Ant. 7+8>
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6GHz 802.11ax HE160 Full RU

6GHz 802.11ax HE80 484 RU
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<For Band 6 and Band 8>

Antenna Band Cyl?:llgz"/o) T(us) 1/T(kHz) |VBW Setting
7+8 802.11a 99.05 - - 10Hz
7+8 6GHz 802.11ax HE20 Full RU 99.63 - - 10Hz
7+8 6GHz 802.11ax HE20 106 RU 84.19 4580 0.22 220Hz
7+8 6GHz 802.11ax HE40 Full RU 98.26 - - 10Hz
7+8 6GHz 802.11ax HE40 242 RU 98.76 - - 10Hz
7+8 6GHz 802.11ax HE80 Full RU 99.33 - - 10Hz
7+8 6GHz 802.11ax HE80 484 RU 99.02 - - 10Hz
7+8 6GHz 802.11ax HE160 Full RU 99.31 - - 10Hz
7+8 6GHz 802.11ax HE160 996 RU 97.93 711 141 1.5kHz

MIMO <Ant. 7+8>
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<For Conducted test>

Antenna Band Duty Cycle(%) T(us) Duty Factor(dB)
7+8 802.11a for Ant 7 99.29 2095 0.03
7+8 802.11a for Ant 8 99.29 2095 0.03
7+8 6GHz 802.11ax HE20 Full RU for Ant 7 100.00 2000 0.00
7+8 6GHz 802.11ax HE20 Full RU for Ant 8 100.00 2000 0.00
7+8 6GHz 802.11ax HE20 26 RU for Ant 7 87.34 5000 0.59
7+8 6GHz 802.11ax HE20 26 RU for Ant 8 86.78 4990 0.62
7+8 6GHz 802.11ax HE20 52 RU for Ant 7 87.28 5010 0.59
7+8 6GHz 802.11ax HE20 52 RU for Ant 8 87.70 4990 0.57
7+8 6GHz 802.11ax HE20 106 RU for Ant 7 86.09 4580 0.65
7+8 6GHz 802.11ax HE20 106 RU for Ant 8 86.58 4580 0.63
7+8 6GHz 802.11ax HE40 Full RU for Ant 7 100.00 500 0.00
7+8 6GHz 802.11ax HE40 Full RU for Ant 8 100.00 500 0.00
7+8 6GHz 802.11ax HE40 242 RU for Ant 7 99.32 4390 0.03
7+8 6GHz 802.11ax HE40 242 RU for Ant 8 99.32 4380 0.03
7+8 6GHz 802.11ax HES8O Full RU for Ant 7 99.33 2220 0.03
7+8 6GHz 802.11ax HES8O Full RU for Ant 8 99.33 2215 0.03
7+8 6GHz 802.11ax HE80 484 RU for Ant 7 99.33 2235 0.03
7+8 6GHz 802.11ax HE80 484 RU for Ant 8 99.11 2235 0.04
7+8 6GHz 802.11ax HE160 Full RU for Ant 7 99.31 2155 0.03
7+8 6GHz 802.11ax HE160 Full RU for Ant 8 99.31 2150 0.03
7+8 6GHz 802.11ax HE160 996 RU for Ant 7 97.80 712 0.10
7+8 6GHz 802.11ax HE160 996 RU for Ant 8 97.80 712 0.10
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MIMO <Ant. 7>
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